S6062 AS-PL

Found the following related products

AS-PL

Products
category: Starters Replacement for: Denso
Voltage [ V ] : 12, Power [ kW ] : 1.1, Size A [ mm ] : 64.5, Size B [ mm ] : 48, No./teeth [ szt ] : 9, No./teeth (fits into) [ szt ] : 8. 9, No./mount. holes [ szt ] : 2, No./mount. holes with thread [ szt ] : 0, Rotation : ACW
category: Alternator cores Replacement for:
BOM - Bill of material
category: Alternator o-rings for vacuum pumps Replacement for: Hitachi
I.D.1 [ mm ] : 60.00, O.D.1 [ mm ] : 64.00, H.1 [ mm ] : 2.00
category: Alternator o-rings for vacuum pumps Replacement for: Hitachi
I.D.1 [ mm ] : 60.00, O.D.1 [ mm ] : 64.00, H.1 [ mm ] : 2.00
category: Alternator o-rings for vacuum pumps Replacement for: Hitachi
I.D.1 [ mm ] : 60.00, O.D.1 [ mm ] : 64.00, H.1 [ mm ] : 2.00
category: Alternator nuts Replacement for: Universal
d. [ mm ] : M6x1.0, m.1 [ mm ] : 6.00, dc. [ mm ] : 13.20, s.1 [ mm ] : S10
category: Alternator nuts Replacement for: Universal
d. [ mm ] : M6x1.0, m.1 [ mm ] : 6.00, dc. [ mm ] : 13.20, s.1 [ mm ] : S10
category: Alternator nuts Replacement for: Universal
d. [ mm ] : M6x1.0, m.1 [ mm ] : 6.00, dc. [ mm ] : 13.20, s.1 [ mm ] : S10
category: Alternator nuts for plastic covers (pvc covers) Replacement for: Universal
d. [ mm ] : M8x1.25, m.1 [ mm ] : 6.30, s.1 [ mm ] : S13
category: Starter armatures Replacement for: Denso
Power [ kW ] : 1.0, Voltage [ V ] : 12, Teeths / Splines [ qty ] : 11, Slots [ qty ] : 21, O.D.1 [ mm ] : 44.60, O.D.2 [ mm ] : 28.00, O.D.3 [ mm ] : 7.00, L.1 [ mm ] : 111.00, L.2 [ mm ] : 12.10, Rotation : ACW
category: Starter armatures Replacement for: Denso
Power [ kW ] : 1.0, Voltage [ V ] : 12, Teeths / Splines [ qty ] : 11, Slots [ qty ] : 21, O.D.1 [ mm ] : 45.00, O.D.2 [ mm ] : 28.10, O.D.3 [ mm ] : 7.00, L.1 [ mm ] : 111.00, L.2 [ mm ] : 11.80, Rotation : CW
category: Starter armatures Replacement for: Denso
Power [ kW ] : 1.0, Voltage [ V ] : 12, Teeths / Splines [ qty ] : 11, Slots [ qty ] : 21, O.D.1 [ mm ] : 45.00, O.D.2 [ mm ] : 28.00, O.D.3 [ mm ] : 7.00, L.1 [ mm ] : 111.20, L.2 [ mm ] : 12.00, Rotation : CW
category: Starter brush sets Replacement for: Denso
Voltage [ V ] : 12, H.1 [ mm ] : 14.30, W.1 [ mm ] : 13.00, L.1 [ mm ] : 36.40, T.1 [ mm ] : 6.40
category: Starter brush holders Replacement for: Denso
I.D.1 [ mm ] : 32.00, O.D.1 [ mm ] : 61.30, H.1 [ mm ] : 17.20, H.2 [ mm ] : 13.40, G.1 [ mm ] : 6.70, Matching Brush set: : SB6007
category: Starter bushings Replacement for: Denso
I.D.1 [ mm ] : 7.00, O.D.1 [ mm ] : 13.00, O.D.2 [ mm ] : 10.00, H.1 [ mm ] : 12.00
category: Starter bushings Replacement for: Denso
I.D.1 [ mm ] : 7.00, O.D.1 [ mm ] : 13.00, O.D.2 [ mm ] : 10.00, H.1 [ mm ] : 12.00
category: Starter bushings Replacement for: Denso
I.D.1 [ mm ] : 7.00, O.D.1 [ mm ] : 13.00, O.D.2 [ mm ] : 10.00, H.1 [ mm ] : 12.00
category: Starter bushings Replacement for:
I.D.1 [ mm ] : 7.00, O.D.1 [ mm ] : 9.50, H.1 [ mm ] : 8.20
category: Starter drives Replacement for: Denso
Teeths [ qty ] : 9, Splines [ qty ] : 5, I.D.1 [ mm ] : 11.00, O.D.1 [ mm ] : 44.30, O.D.2 [ mm ] : 30.00, L.1 [ mm ] : 77.90, L.2 [ mm ] : 42.00, Rotation : ACW
category: Starter yokes with field coils Replacement for: Denso
Voltage [ V ] : 12, Power [ kw ] : 1.1, O.D.1 [ mm ] : 68.20, H. [ mm ] : 62.30, H.2 [ mm ] : 47.30
category: Starter steel balls Replacement for: Mitsubishi
O.D.1 [ mm ] : 6.40
category: Starter lock rings for armatures Replacement for: Denso
I.D.1 [ mm ] : 10.15, O.D.1 [ mm ] : 13.25, T.1 [ mm ] : 1.60
category: Starter solenoids Replacement for: Denso
Voltage [ V ] : 12, O.D.1 [ mm ] : 49.90, O.D.2 [ mm ] : 47.80, L.1 [ mm ] : 63.60, B+ [ mm ] : M8 x 1.25, L.B+ [ mm ] : 10.20, Coil bolt [ mm ] : M8 x 1.25, L.Coil bolt [ mm ] : 13.00
category: Starter bushings Replacement for:
I.D.1 [ mm ] : 6.00, O.D.1 [ mm ] : 9.00, H.1 [ mm ] : 7.50
category: Starter outer gears Replacement for:
I.D.2 [ mm ] : 52.20, O.D.2 [ mm ] : 63.00, H.1 [ mm ] : 23.40, Teeths [ qty ] : 43
category: Starter gear covers Replacement for:
I.D.1 [ mm ] : 18.10, O.D.1 [ mm ] : 63.40, H.1 [ mm ] : 7.50
category: Starter gear wheels Replacement for:
I.D.1 [ mm ] : 9.00, O.D.1 [ mm ] : 21.40, H.1 [ mm ] : 6.50, Teeths [ qty ] : 15
category: Starter rollers for levers Replacement for:
category: Starter levers Replacement for:
I.D.1 [ mm ] : 20.00, L.1 [ mm ] : 73.30
category: Starter lock rings for planet gears Replacement for:
category: Starter lock rings for planet gears Replacement for:
I.D.1 [ mm ] : 14.80, O.D.1 [ mm ] : 17.70, H.1 [ mm ] : 1.10
category: Starter stop collars Replacement for:
O.D.1 [ mm ] : 16.00, H.1 [ mm ] : 4.60
category: Starter washers for d.e. brackets Replacement for:
O.D.1 [ mm ] : 63.50, H.1 [ mm ] : 0.40
category: Alternator nuts Replacement for:
d. [ mm ] : M6x1.0, m.1 [ mm ] : 5.00, dc. [ mm ] : 14.30
category: Starter washers Replacement for:
I.D.1 [ mm ] : 8.40, O.D.1 [ mm ] : 12.20, H.1 [ mm ] : 1.90
category: Starter rubber drains Replacement for:
O.D.1 [ mm ] : 13.60 , H.1 [ mm ] : 8.50
category: Starter springs for brushes Replacement for:
O.D.1 [ mm ] : 10.70, L.1 [ mm ] : 19.20
category: Starter d.e. brackets Replacement for:
I.D.1 [ mm ] : 14.60, O.D.1 [ mm ] : 64.70 , H.1 [ mm ] : 118.00 , O.1 [ mm ] : 120.00
category: Starter i.m. brackets Replacement for:
I.D.1 [ mm ] : 18.50, O.D.1 [ mm ] : 68.30 , H.1 [ mm ] : 36.50
category: Starter c.e. brackets Replacement for:
I.D.1 [ mm ] : 64.00 , O.D.1 [ mm ] : 68.00 , H.1 [ mm ] : 37.70, O.1 [ mm ] : 75.10, O.2 [ mm ] : 38.20
category: Starter washers Replacement for:
I.D.1 [ mm ] : 7.70 , O.D.1 [ mm ] : 17.70 , H.1 [ mm ] : 0.60
category: Starter screws for brush holders Replacement for:
L.1 [ mm ] : 10.60 , d. [ mm ] : M4x0.7 , b.1 [ mm ] : 7.80
category: Starter sliding elements for levers Replacement for:
L.1 [ mm ] : 27.60
category: Starter mounting elements for levers Replacement for:
H.1 [ mm ] : 26.60, H.2 [ mm ] : 12.70 , W.1 [ mm ] : 22.50, L.1 [ mm ] : 28.60
category: Starter washers for planet gears Replacement for:
I.D.1 [ mm ] : 15.20 , O.D.1 [ mm ] : 26.00 , H.1 [ mm ] : 1.80
category: Starter bushings Replacement for:
I.D.1 [ mm ] : 15.00 , O.D.1 [ mm ] : 18.50 , H.1 [ mm ] : 11.50
category: Starter through bolts Replacement for:
L.1 [ mm ] : 131.80 , Thread [ mm ] : M5x0.8, b.1 [ mm ] : 23.00
category: Starter gear shafts Replacement for:
O.D.1 [ mm ] : 14.90 , O.D.2 [ mm ] : 46.00 , W.1 [ mm ] : 29.40, L.1 [ mm ] : 137.00 , L.2 [ mm ] : 84.50 , Splines [ qty ] : 10